Recovery of Nutrients from Drain Channel
of CAN and NP Plants

By

Qazi Rehan NUST201433278BSCME99114F
Shirjeel Ahmad NUST201433742BSCME99114F
Ali Shujaat Nabi NUST201305716BSCME99113F

School of Chemical and Materials Engineering
National University of Sciences and Technology

May



Certificate

This is to certify that the work in this thesis has been carried out by Mr. Qazi Muhammad
Rehan, Mr. Shirjeel Ahmad and Mr. Ali Shujaat Nabi and completed under
supervision of Lec. Zaeem Aman in School of Chemical and Materials Engineering
(SCME), National University of Sciences and Technology (NUST), H-12, Islamabad,

Pakistan.

Supervisor:

Lec. Zaeem Aman

Chemical Engineering Department
School of Chemical & Materials Engineering (SCME)
[...]
e Increased water consumption requirements due to population boom and scarcity
of drinking water.

e It is a very tempting option from an economical point of view since water
Etraction from conventional resources become more and more expensive

e Environmentally friendly solution
Still ZLD has drawbacks, probably, the most significant are

e Very high capital and operating cost
e It has to be designed specifically for each case

e Difficulties to deal with complex streams (e.g., petrochemical)

This problem was soon tackled by the introduction of technologies such as reverse
osmosis (RO), electrodialysis (ED), forward osmosis (FO) and membrane distillation.
Membrane technologies as the ones mentioned provided cheaper alternatives to the costly
evaporators. This also allowed for flexibility too.

1.3.3 Conventional Thermal ZLD Technology
e The conventional ZLD is based on evaporation and crystallization operations
e Evaporation intends to achieve >90% water recovery
e Crystallization can help achieve 100% recovery

e Solids may be sent for further filtration

10



e Latent heat of vaporization is recovered

e Operational Costs are very high (20-40 kWh/m?® vs. 2-3 kWh/m? in desalination).

1.3.4 Hybrid ZLD Technologies
e Dueto high costs, there has been a lot of research going on to employ more energy
saving technologies.
e Natural Evaporation, although slow, but has large foot prints.
e Another reason to pursue this research is the presences of suspended solids which
complicates water treatment. Available solutions:
e Conventional bioremediation

e MBR/UF pretreatment

1.3.5 ZLD Combined with RO
RO is currently the most cost-effective solution available for desalting. The main purpose

is to recover as much water as possible.

The ZLD cost drops as RO recovery increases. The recovery in RO is however limited by

3 main factors

e The greater the TDS, the greater the Osmotic Pressure
e Scaling caused by soluble salts

e Fouling

11



Bleed Cost ot Brine Concentration tor BWRO

RO Product Froduct 100.0 N
— RO >
S0.H »
k4 ~
. R o
Carcentats B Product 8 70 ~ ~
- ’ o~ . BC-100
E =~ -
Erine Cryt sl ey I B0.0 ~_ N~
concentrator Product t ool .
i . 7 )
2 e | ; % ] —
Concentrain I 40.04
I 30.0 T T
L———= Cnsillzer 70 80 2 100
% Recovery
l Glueckstem,
Freger Z1 D Feb 2014 Proc. 6th IDS, 2003 10

Golds

Figure 5: ZLD combined with RO

1.3.6 ZLD Combined with ED
e Since ED is not limited by the amount of TDS, so it is very efficient in this case.

o Generally, the operating cost of ED is greater than RO but less than crystallization.

. diluate

L

M

=

1 1 1 1._concentrate |
‘ _MI oM | AM T cM
A < ¢ N N
& X & EN &

@ @ @ @
o =2— = = =

el DI KI D2 K2 D3 K3 D4 K4 D5 K5 e
1 1 1 T T

treated solution

@

cathods
aneda

Figure 6: ZLD combined with ED

12



Chapter 2

Literature Review

13



2.1 Industrial Information

The project has been carried out on the effluent of the CAN and NP plants of Pak Arab

Fertilizer Ltd. The composition and flow rates of these feeds were obtained from the

industry. The effluent comes from 3 different plants namely the CAN, NP and CN plant.

The data on each is as follows:
Volumetric flow rate 4250L/hr
TDS 13000 ppm (13000 mg/L)
pH 8.5
Mass flow rate (water) 4250 kg/hr
Mass flow rate (solute) 55.25 kg/hr

Table 1: CAN Plant Stream Specifications

Component Mass Fraction Mass Flow rate
NH,NO 0.377 20.83 kg/hr
HNO, 0.623 34.43 kg/hr
Table 2: CAN Plant Stream Composition
Volumetric flow rate 5000L/hr
TDS 61000 ppm (61000 mg/L)
pH 8
Mass flow rate (water) 5000 kg/hr
Mass flow rate (solute) 305 kg/hr

Table 3: CN Plant Stream Specifications

Component

Mass Fraction

Mass Flow rate

14



NH,NOs 0.062 18.91 kg/hr
HNO; 0.938 286.09 kg/hr

Table 4: CN Plant Stream Compositions

Volumetric flow rate 6000L/hr
TDS 16000 ppm (16000 mg/L)
pH 4
Mass flow rate (water) 6000 kg/hr
Mass flow rate (solute) 96 kg/hr

Table 5: NP Plant Stream Specifications

Component Mass Fraction Mass Flow rate
NH, 0.09 8.64 kg/hr
HNO; 0.486 46.67 kg/hr
PO, 0.424 40.70 kg/hr

Table 6: NP Plant Stream Compositions

Volumetric flow rate 15250 L/hr
Mass flow rate (water) 15250 kg/hr
Mass flow rate (solute) 456.25 kg/hr

Table 7: Combined Stream Specifications

For the combined stream, we will analyze the ions that are present instead of the
compounds as ions are of consideration in the unit operation that follows (Reverse

Osmosis). The breakdown of the combined stream according to ions present is as follows

15




Component Mass  flow | Concentration | Concentration | Concentration
rate(kg/hr) (kg solute/L | (g solute/ L | (g solute/
solvent) solvent) 100ml solvent)
NHf 17.64 0.00116 1.16 0.116
NO3~ 292.32 0.0192 19.2 1.92
PO;™ 40.70 0.00267 2.67 0.267

Table 8: Combined Stream Compositions

16



Chapter 3

Current Technology

17



3.1 Effluent Treatment Plant

The influent to the effluent treatment plan is the gravity fall water from the cooling towers.
This water contains nitrate, fluoride and phosphate ions in solution. The effluent treatment
plant works to reduce the concentration of these ions, ensuring environment standards of

effluent discharge are met.

The basic chemical treatment takes into account the relatively insoluble nature of the
calcium and fluoride ions. These chemicals are precipitated upon addition of lime slurry
to the influent liquor. In order to ensure maximum efficiency of the process,
approximately three times the stoichiometric amount of lime is added to the solution,
increasing the pH value to 11. This pH value is unacceptable for discharge purpose, due
to which the solution must be dosed with carbon dioxide to precipitate the sparingly

soluble calcium carbonate.

The effluent treatment plant is designed to run 24 hours a day, with sufficient flexibility
to accommodate the varying concentrations of the ions that are entering the plant. The
stages within the effluent treatment plant are discussed in the subsequent sections.

3.1.1 Flash Mixing Chamber

Raw water from the plants is fed directly into the flash mixing chamber where it
is mixed with the recycled supernatant liquor from the Radiflo thickener and sludge
presses. Lime is dosed at this point and continuous in-line mixing takes place via
motorized mixers mounted at the top of the chamber.

Tanks 1
Water depth 2m
Capacity 204 m3/hr
Agitator speed 76 RPM

Table 9: Flash Mixing Chamber Specifications

18



3.1.2 Reaction Tank

The discharge from the mixing chamber flows downwards by gravity to the
primary mixing zone of the first Clereflo tank, in which it is agitated and thoroughly
mixed with recirculated sludge. The liquor is then sent to the secondary reaction zone of
the tank by hydraulic action of the rotor.

After the secondary mixing zone, the slurry is carried downwards on to the surface
of the downwardly moving slurry inside the slurry pool. All of the slurry is in directionally
controlled motion, radial and downward, and volumes of clarified water are displaced
from it by the introduction of the volumes of incoming raw water. The remaining volumes

of slurry are drawn back into the primary mixing zone by the rotor.

The design of the reaction tanks dictates that heavy slurry particles are retrieved
from the bottom of the tank, while the lighter ones are swept into the slurry pockets off of
the surface of the water in the tank by the action of the suspended scrapper. The slurry
pockets are emptied manually, while the discharge of the slurry from the bottom is
controlled by timed switches, opening to allow slurry to leave.

Tanks 2
Water depth 3.1lm
Capacity 210 m3/hr
Agitator speed 8 RPM

Table 10: Reaction Tank Specifications

3.1.3 Neutralization tank

The clarified solution is fed to the second set of tanks, which work in a manner
similar to the first tank. The primary difference exists in the dosing of carbon dioxide,
which is done in order to reduce the pH of the water from 11 to an environmentally
acceptable value of about 7-8. The pH is reduced by the reaction of lime with calcium
carbonate to produce precipitates of calcium carbonate.

19



3.1.4 Sludge thickener
Automatically timed valves are set to coincide with the rotation of the scrappers

in the reaction tanks to allow sludge to be discharged into the sludge thickener.

The thickener is spanned by a fixed bridge from which is suspended a rotating
scrapper boom and picket fence. The slow rotation of the boom and picket fence allows
partial separation of the sludge from the water; the heavier sludge falling to the bottom
and water rising over the recover weir to discharge into the supernatant water recovery
tank.

3.1.5 Sludge presses
Two sludge presses are installed above a covered area where sludge is pumped
automatically. The sludge is pressed and the dewatered cake is discharged into a container

area, while the recovered water falls into the supernatant recovery pit.

Type Cloth filter press
Number 2
Capacity 0.8 m¥/hr

Scrapper speed 0.0255 RPM

Table 11: Press Filter Specifications

3.1.6 Water outlet
The treated water is discharged to a sump where it is mixed with effluents from
other sources and then overflows a weir into a final sump. The final collected volume of

the effluents is discharged to a nearby river

3.2 Limitations and Problems of the ETP

The effluent treatment plant serves to meet environmental standards of effluent; however,
it does not recover any of the nutrients being lost. The nutrients that are lost promote the
fertility of soil, and upon leeching to waterways, they initiate eutrophication. The
eutrophication in rivers and other water bodies decreases the oxygen content, resulting in

death of the organisms existing in the water, devastating the ecosystem. Moreover, the

20



leeched nutrients, primarily the nitrates, are responsible for problems such as blue baby

syndrome when they leech into water bodies designated for human consumption.

The solid waste generated in the processing taking place within the effluent treatment
plant is extremely bulky, making transport expensive, and is also not as useful as the
intermediates being produced before it. The result is the loss of useful product in the form

of sludge.

Other problems with the ETP include the release of considerable amounts of free and
aqueous ammonia, creating further health hazards. The manual operation of the sludge

pockets also creates a hazard for human health.

21



Chapter 4

Proposed Process

22



4.1 Process Flow Diagram

The proposed process consists of a reverse osmaosis filter to remove the nutrient ions from
the water. The permeate stream is then further purified using a second reverse 0smosis
filter. The concentrates streams from both RO filters are combined and fed to an
electrostatic desalting unit. The electrodialysis unit then concentrates the salts, producing
a purified stream of water and sending the concentrated solution to the crystallizers, in
order to prepare the nutrient salts for extraction. After the phase separation has been
carried out, filters are used to recover the salts.

B Ori_ginal Process

Drain from
CN Section

Drain ~
’Y_"Q_z Wastewater
O/

Drain from
NP Section P-101A

Mixer

M-101 Effluent Treatment

Plant (ETP)

23



_Pror_)osegl Process

Drain from Primary RO Secondary RO

CN Section R-101 A R-101B
Primary RO

Permeate

Secondary RO
Permeate

- Y
Drain from
NP Section u
Mixer Primary RO Sgcondatry tRo
M-101 Concentrate oncentrate

Crystallizer
E-102
|

V-101 Electrodialysis Desalters

ED-1
Crystals , i I
/

Concentrated
Nutrients

A

¢ —
Acid Recydeto
Neutralization Section

4.1.1 Reverse Osmosis Membrane
Osmosis is a natural process in which a solution with lower concentration moves to a
solution with higher concentration because of difference in concentration. This movement

takes place by a natural tendency of the solution.

This process usually occurs in plants in which the solution has to move from low
concentration to higher concentration through semi-permeable membrane. It is a type of
membrane which allows some of the solute particles dissolved in solvent to pass through

while other particles are retained.

24



Osmosis

Pure Water

Salt

Water Fresh

Water

Contaminants

Water Flow

Figure 7: Osmosis Driving Force

It is a process opposite to osmosis in which force, in the form of pressure, is applied to
reverse the natural tendency of the solution. Reverse Osmosis process causes the solvent
to pass through the semi permeable membrane with some dissolved solids. It is the process

used most widely in industries now-a-days to filter impurities from water.

Reverse Osmosis works by applying pressure, usually by a pump, to increase the pressure
on the higher concentration side of the RO membrane and force the water to travel to other
side with lower concentration through a semi-permeable membrane, leaving almost all
(around 95% to 99%) of dissolved salts behind in the reject stream. The amount of
pressure applied depends on the salt concentration of the feed water. The more
concentrated the feed water, the more pressure is required to overcome the osmotic

pressure.

The desalinated water that is treated is called permeate (or product) water. The water
stream that carries the concentrated contaminants that did not pass through the RO

membrane is called the reject (or concentrate) stream.

25



RO Membrane

Feed Water _@—[} h%‘ P Permeate Water

(Low concentration of salts)
Pump

Reject Stream
(Higher concentration than feed water)

Figure 8: Reverse Osmosis Process

Feed water passes through the membrane while dissolved solids having size greater than
the pore size of the membrane will not pass. In this way, water is treated to reduce the
mineral content it holds. Reject Stream can be resent to the pump to increase the quantity

of water purified.

It is important to understand that an RO system employs cross filtration rather than
standard filtration where the contaminants are collected within the filter media. With cross
filtration, the solution passes through the filter, or crosses the filter, with two outlets: the
filtered water goes one way and the contaminated water goes another way. To avoid build-
up of contaminants, cross flow filtration allows water to sweep away contaminant build

up and also allow enough turbulence to keep the membrane surface clean.

Reverse Osmosis removes dissolved salts (ions), particles, colloids, organics, bacteria and
pyrogens from the feed water. An RO membrane rejects contaminants based on their size
and charge. Any contaminant that has a molecular weight greater than 200 is likely
rejected by a properly running RO system. Likewise, the greater the ionic charge of the
contaminant, the more likely it will be unable to pass through the RO membrane. For
example, a sodium ion has only one charge (monovalent) and is not rejected by the RO
membrane as well as calcium for example, which has two charges. Likewise, this is why
an RO system does not remove gases such as CO very well because they are not highly
ionized (charged) while in solution and have a very low molecular weight. Because an

RO system does not remove gases, the permeate water can have a slightly lower than

26



normal pH level depending on CO:> levels in the feed water as the CO> is converted to

carbonic acid.

4.1.2 Electrodialysis
The outlet of the RO system is not concentrated enough for crystallization to take place
hence the need arises for further concentration. To achieve this end, an electrodialysis
plant has been incorporated into the solution. The design of any ED plant starts with the
determination of the required membrane area for a certain capacity. The said is calculated
using the following design equation

Ap= ’17—;
where nis the separation rate in mol/s, F is the Faraday constant, i is the applied current
density in A/m2 and &is the current efficiency. This area represents the total cell area that
consists of a cation and an anion exchange membrane and is the most important parameter

in the designing of an electrodialysis plant.
We know the following about the feed inlet to the ED plant